

Quantum Leap Imports - Grace Stone Beige 44x44 - Wet Sliptest MO190526-8 19 May 2026

Slip Resistance Classification of New Pedestrian Surfaces - AS4586:2013

This Test Report Is In Accordance with Appendix A	Wet Pendulum Test
Date Tested:	19 May 2026
Test Report Number:	MO190526-8
Client Name & Billing Address:	TMBG Imports Pty Ltd Trading as Quantum Leap Imports - 3441 Pacific Highway Slacks Creek QLD 4127
Surface Tested :	Grace Stone Beige 44x44
Wet Pendulum Test carried out using :	Slider 96 (4S) Rubber slider
Any Variations to Standards	N/A
Testing Officer / Approved Signatory:	Mitchell Ording
Pendulum in use - Calibration Date :	#1109 - Munro-Stanley Portable Skid Tester (C: 23.04.25 - BS EN 16165:2022, IS EN 13036-4-2011, ASTM E303-22)
Signature of Approved Signatory :	

Test Results : (Samples and Test Information Supplied by Client)

Sample No.	Swing 1	Swing 2	Swing 3	Swing 4	Swing 5	Mean BPN	SCV :	Surface Picture
Tile 1	54	54	53	52	52	52	N/A	
Tile 2	54	54	53	53	53	53	N/A	
Tile 3	50	50	50	50	50	50	N/A	
Tile 4	52	52	51	50	50	50	N/A	
Tile 5	50	50	49	49	48	49	N/A	

Reported SRV For Test Area : 51

CLASSIFICATION using Slider 96 (4S Slider) P4 = 45 - 54

Declaration: The factual matters stated within this report are, to the best of my knowledge, true and correct. I have completed all enquiries that I consider appropriate in formulating my conclusions. The opinions stated by me within this report are genuinely held by me. The report contains reference to all matter which I regard as significant. I understand that my overriding duty as an expert is to assist the Court and have complied with this duty. The information presented herein and on the Sliptest Report is copyright and is protected by copyright law, any reproduction of this information and test report except in full is prohibited. Any enquiries in relation to this report should be directed to Sliptest Australia Pty. Ltd. quoting the applicable test report number. Accredited for Compliance with ISO/IEC 17025. Sliptest Australia Pty. Ltd. performed this on site test with reference to the following Australian Standard testing criteria, of AS 4586:2013 Classification of new pedestrian surface materials & AS 4663:2013 Classification of existing pedestrian surface materials - Appendix A - Wet Pendulum Test Method and Hand Book HB 198: 2014. This report and covering documentation was prepared by SliptestAustralia Pty. Ltd. on behalf of our client as named in the report. Neither Sliptest Australia Pty. Ltd. nor any person acting on our behalf (a) makes any warranty, express or implied, with respect to the use of any information or methods disclosed in this report or (b) assumes any liability with respect to the use of any information or methods disclosed in this report or covering information. Any recipient of this

